A5 JS-08-2006

Z 4%
JL157QMI-2 RFiHL
== M.
FAF B
2 il A% e
H 1A H 1 H HA

B N ZERE 2 b AT R ]



JLIPSTOMI-2Vb P ZE R BN HLIRI B H 5%

KBHL _ Engine
F5 Hs D& e AR HE H/iE Prig
No Part No Chinese Description Qty Remark Price
1 GY6-125-001001 Ty 28 F 5 CARBVRETOR CLAMP 1
2 GY6-150A—001000 RKANHLE R ENGINE ASSY 1




Rt 5|2 o

Fan Cover Shround

Fs Vi e R HLER 52 HiE bk
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000001 HRE R CLAMPER BREA THER TUBE 1
2 GY6-125-000002 A H X COVER CLMPPAN 1
3 GY6-125-000003 B ik Gk CLAMPER STARTER CABLE 1
4 GY6-125-000004 Wil A I S & DUC CARBURETOR COOLING 1
5 GY6-125-000005 T SHROUDA 1
6 GY6-125-000006 5 7 AV SEAL SHROUD A 1
7 GY6-125-000007 =B SHROUD COMP B 1
8 GY6-125-000008 m ks CLIP HIGH TENSION CORD 1
9 GY6-125—-000009 EEANES) SEAL SHROUD B 1
10 GY6-125-000010 B CROMMET SIDE PANEL 1
11 GY6-125-000011 BZ4TST5 X 16 SCREW TAPPING ST5X 16 4
12 GY6-125-000012 BZAEM6 X 25 BOLTED FLANGE M6 X 25 3
13 GY6-125-000013 iRl NE CLAMPER CABB DRAIN TUBE 1
14 GY6-125-000014 B %E (B) CROMMET SHROUD (B) 1




Cylinder Head Cover

hies #E th AR LR g ZiE g
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000101 HRE TUBE BREA TEHER 1

;. GY6-125-000102 SRELL COVER COMP CYLINDER HEAD 1

3 GY6-125-000103 TSk 5 B CASKET HEAD COVER 1

4 GY6-125-000104 HWSEK (D8.5) CLAMP TUBE (D8.5) 1

5 GY6-125-000105 BZHM6 X 25 BOLTED FLANGE M6 X 25 4

6 GY6-125-000106 BHEE (DI2) CLAMP TUBE (D12) 1

7 GY6-125—-000107 B At TUBE ASSY BREATHER 1

8 GY6-125-000108 B24TST4 X 8 SCREW TAPPING ST4X8 3

9 GY6-125-000109 S ER PLATEL COVER 1




Lk Cylinder Head

F5 /i e h R AR = BiE bk
No Part No Chinese Description Q ty Remark Price
1 GY6-150-000201 Sk HEAD COMP CYLINDER 1
) GY6-125-000202 i 0l [ 5 R HOLDER CAMSHAFT 1
3 GY6-150-000203 HARGE GUIDE IN VALVE 1
4 GY6-150-000204 HRRSE GUIDE EXUALVE 1
5 GY6-150—000205 AL GASKER CYLINDER HEAD 1
6 GY6-125-000206 P A B A CASKER CARBURETOR INSULATOR 1
7 GY6-125-000207 b7 28 BB HuAR INSULATOR CARBURETOR 1
8 GY6-125-000208 HRE PIPE COMP IN 1
9 GY6-125-000209 BBk BAND IN SULATOR 1
10 GY6-125-000210 HE8 WASHER 8 4
11 GY6-125-000211 0FE[EI27 X 2. 0 0-RING 27X 2.0 1
12 GY6-125-000212 0JEFE9X 1.6 0-RING 9X 1.6 2
13 GY6-125-000213 XL HZAEM6 X 32 BOLT 2 STUD M6 X 32 2
14 GY6-125-000214 XL B2 M6 X 60 BOLT 2 STUD M6X63 2
15 GY6-125-000215 A 24T SCREW 1
16 GY6-125-000216 BEEE M6 NUT M6 3
17 GY6-125-000217 I2HE M8 NUT M8 4
18 GY6-125-000218 JEMLAI10X 16 PIN DOWEL 10X 16 4
19 GY6-125-000219 BEAEME X 100 BOLTED FLANGE M6 X 100 2
20 GY6-125-000220 KAEFE (ATTC. ATRTC) |PLUG SPARK (A7TC. A7RTC) 1




L IR Camshaft. Valve
ke #= Hh AR LR 5 E ZE k&
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000301 [ )yt SEAL VALVE STEM 2
p: GY6-125-000302 e CAMSHAFT COMP 1
3 GY6-125-000303 1EFR PLATE COMP STOPPER 1
4 GY6-125-000304 [ R ARM VALVE ROCKER 2
5 GY6-125-000305 HEAS IR 2 R SHAFT COMP IN ROCKER APM 1
6 GY6-125—-000306 HES 32 SHAFT EX ROCKER 1
7 GY6-150-000307 poi 53] VALVE IN 1
8 GY6-150-000308 HES R VALVE EX 1
9 GY6-125-000309 [ ] i 2 SPRING VALVE OUTER 2
10 GY6-125-000310 IS SPRING VALVE INNER 2
11 GY6-125-000311 [ 1P 3 AR e 2 RETINER VALVE SPRING 2
12 GY6-125-000312 L R SEAT VAVE SPRING OUTER 2
13 GY6-125-000313 [ ] B3 COTTER VELVE 4
14 GY6-125-000314 FEAT 20248 SCREW TAPPET ADJUSTING 2
15 GY6-125-000315 RS ] S i R NUT TAPPET ADJUSTING 2




WEES . 7 /14T Cam Chain. Tensioner

F5 = PR LR = HE g
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000401 it E N BES CHAIN CAM 1
2 GY6-125-000402 HE& P AT TENSIONER CAM CHAIN 1
3 GY6-125-000403 RS LIFTER ASSY TENSIOER 1
4 GY6-125-000404 TR RIS GASKET TENSILNER LIFTER 1
5 GY6-125-000405 $r 1A IR PIVOT CAM CHAIN TENSIONER 1
6 GY6-125-000406 XS GUIDE COMP CAM CHAIN 1
7 GY6-125-000407 B2 M6 X 22 BOLTED FLANGE M6 X 22 2
8 GY6-125-000408 #1247 M6X 6 BOLTED FLANGE M6X 6 1
9 GY6-125-000409 0 %IF15.5X1.5 0-RING 15.5X1.5 1
10 GY6-125-000410 0 A¥F9.5X1.5 0-RING 9.5X1.5 1




il Cylinder

Fines #H5 &Y L AFR =2 &E P
No Part No Chinese Description Q ty Remark Price
1 GY6-150-000501 ¥BL CYLINDER COMP 1
2 GY6-150-000502 AL GASKET CYINDER 1
3 GY6-125-000503 IR A WASHER SEALNG 1
4 GY6-125-000504 ELSTHI10X 16 PIN DOWEL 10X 16 .

5 GY6-125-000505 BEFEME X 12 BOLTED FLANGE M6 X 12 1




o

oF
£ 345  Right Crankcase

i s h LA TR ER &S = HE ik
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000601 f A a5 COVER RCRANKCASE COEP
2 GY6-125-000602 SNk Yan GASKET RCRANKCASE COEP
3 GY6-125-000603 i vH Y 0 R 5 CAP_TAPPET ADJUSTNG HOLE
4 GY6-125-000604 JEH Y SCREEN OIL FILTER
5 GY6-125-000605 JE Y Y 55 SPRING OIL FILTER SCREEN
6 GY6-125-000606 IREN GAUGE OIL LEVEL
7 GY6-125-000607 2R3 CLAMPER A. C. GENRATOR CORD
8 GY6-125-000608 WHEF19. 8 X 30X 5 DIL SEAL 19.8X30X5
9 GY6-125-000609 0 #UFR30.8X3. 1 0-RING 30.8X3.1
10 GY6-125-000610 0 HIF18X 3 0-RING 18X 3
11 GY6-125-000611 FENIEH8 X 14 PIN DOWEL 8X 14
12 GY6-125-000612 BEF M6 X 32 BOLTED FLANGE M6 X 32
13 GY6-125-000613 BEFE M6 X 95 BOLTED FLANGE M6 X 95
14 GY6-125-000614 B24 M6 X 100 BOLTED FLANGE M6 X 100
15 GY6-125-000615 BEF M6X 110 BOLTED FLANGE M6X 110
16 GY6-125-000616 B2 M6 X 40 BOLTED FLANGE M6 X 40
17 GY6-125-000617 By 244 GAUGE ASSY OTL




K HAL Generator

s (e A& e L E R H= HiE g
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000701 A H X PANCOMP COOLING 1
2 GY6-125-000702 TR B GENERAATOR ASSY A.C. 1
3 GY6-125-000703 K5 FLYWHEEL COMP 1
4 GY6-125-000704 B2 B STATOK COMP 1
5 GY6-125-000705 # P 12 WASHER FLANGE 12 1
6 GY6-125-000706 BEETM5 X 12 BOLT M5X 12 2
7 GY6-125-000707 BEEE M12 VULT M12 1
8 GY6-125-000708 B2 M6 X 18 BOLTED FLANGE M6 X 18 4
9 GY6-125-000709 B2 M6 X 20 BOLTED FLANGE M6 X 20 2




i
&

| 13—
ML 0il Pump -

i e e . T I & T e O mXEm | HE ZiE Hrig

No Part No Chinese Description Q ty Remark Price

1 GY6-125-000801 AR PUMPASSY OIL 1

g GY6-125-000802 THIR A K BODY OIL PUMP 1

3 GY6-125-000803 EAR PLATE OIL PUMP 1

4 GY6-125-000804 YHZE SHAFT OIL PUMP 1

5 GY6-125-000805 ML R K 5 5 5 SPROCKE TOIL PUMP DRIVEN 1

6 GY6-125-000806 MLy 2% OK h % 4 CHAIN OIL PUMP 1

7 GY6-125-000807 HEANFET ROTOR OIL PUMP INNER 1

8 GY6-125-000808 HEINE T ROTOR OIL PUMP OUTER 1

9 GY6-125-000809 ML 2 B AR SEPARTOR OIL 1

10 GY6-125-000810 B24T M3X 10 SCREW PAN M3 X 10 1

11 GY6-125-000811 12 EE M6 NUT M6 1

12 GY6-125-000812 ELZEY 4X6.5 PIN DOWEL 4X6.5 1

13 GY6-125-000813 HZAE M6X 12 BOLTED FLANGE M6 X 12 2

14 GY6-125-000814 B2 M6 X 25 BOLTED FLANGE M6 X 25 2




A5 H AL Starting Motor

s = th A FR 3 AFR = HiE i
No Part No Chinese Description Q ty Remark Price
1 GY6-125-000901 B A GEAR STAER EDUCTION 1
2 GY6-125-000902 HEC B Y 1 5 SHAFT STARTER REDUCTION GEAR 1
3 —GY6-125-000903  [#EFhE A #sk%  |GEAR COMP STARTING CLUTCH | 1 — Sy Te gk I3
4 GY6-125—-000904 BERIE OUTER COMP STARTING 1
5 GY6-125-000905 EREA RN % FLANGE STARTING CLUTCH 1
6 GY6-125-000906 BT PRING STARTING CLUTCH ROLLER 3
7 GY6-125-000907 BipaEx CAP_STARING CLUTCH ROLLER SPRI] 3
8 GY6-125-000908 5 ik MOTOR ASSY STARTER 1
9 GY6-125-000909 B Ok ek CABLE STARTER MOTOR 1
10 GY6-125-000910 ) DIA S L Y FA  |LEAD SHBATHA STARTING ELECTRIC MACHIGE A 1
11 GY6-125—-000911 B DA S 2B |LEAD SHEATHA STARTING ELECTRIC MACHIGE B 1
12 GY6-125-000912 S FREREMG X 12 BOLT SOCKET M6 X 12 3
13 GY6-125—-000913 BUEIZRE M22X 1 NUT LOCK M22X 1 1
14 GY6-125-000914 HpE 18X 31X 1 WASHER THRUST 18X 31X 1 1
15 GY6-125-000915 ENLEY 5X6 PIN DOWEL 5X6 1
16 GY6-125-000916 [ 2E Bt KEY WOODRUFF 1
17 GY6-125-000917 BF 10X10 ROLLER 10X 10 3
18 GY6-125—-000918 BEH A28 X 37X 17 BEARING NEEDLE 28X 37X 17 1
19 GY6-125-000919 0 HIFR 0-RINB 1
20 GY6-125-000920 124 M5X8 SCREW PAN M5X 8 1
21 GY6-125-000921 B2F M6X 16 BOLTED FLANGE M6 X 16 1




Zc 44 a5

Left Crankcase Cover

F5 i i h AR H LR HE BVE %
No Part No Chinese Description Q ty Remark Price
1 GY6-150—-001101 7o i 5l AR 55 LEFT CRANKCASE COVER 1
2 GY6-125—-001102 WS 5K PLATEL COVER 1
3 GY6-125-001103 ESLES 8X 14 PIN DOWEL 8X 14 .

4 GY6-125—-001104 Sk CLAMPER THROTTLE CABLE 1
5 GY6-125-001105 FEFLR CLAMPER BREAKE TUBE 1
6 GY6-125-001106 ¥ Y 7 ST CLAMPER BREATHER DRAIN TUBE 1
7 GY6-125-001107 A A LEFT CRANKCASE COVER WASHER 1
8 GY6-125-000118 1247 ST4X8 SCREW PAN ST4X8 4
9 GY6-125-001109 BEAE M6 X 40 BOLTED FLANGE M6 X 40 6
10 GY6-125-001110 BEAE M6 X 65 BOLTED FLANGE M6 X 65 2
11 GY6-125-001111 T EIEE [ e AR REAR BRAKE TREED 1




20

IK ) S iy

Drive Pulley

F5 = h AR TR = & i
No Part No Chinese Description Q ty Remark Price
1 GY6-125-001201 BT [BI47 il Eh B PLAE KIKKRE TURNSTOPPER 1
2 GY6-125-001202 X 5 B -4 FACE DRIVE 1
3 GY6-125-001203 & BOSS DRIVE FACE 1
4 GY6-125-001204 1E IR 2 FACE COMP MOVABLE DRIVE 1
5 GY6-125-001205 BB T ROLLER SETWEIGHT 6
6 GY6-125-001206 B4EF 3X8.5 ROLLER 3X8.5 1
7 GY6-125-001207 RHEAR PLATE RAMP 1
8 GY6-125-001208 R AR PLECE SLIDE 3
9 GY6-125-001209 EI NSk GEAR KICK DDRIVEN 1
10 GY6-125-001210 R B SPPING STARTER GEAR FRICTION 1
11 GY6-125-001211 ) HE i 5 GEAR COMP STARTER IDLE 1
12 GY6-125-001212 ) E ik Fedh SHAFT STARTER IDLE 1
13 GY6-125-001213 K 25 ey e SPRINIE STARTER IDLE 1
14 GY6-125-001214 REEE SPRINIE COMP KICK STARTER 1
15 GY6-125-001215 FE 12X 16X 12 BUSH 12X 16X 12 1
16 GY6-125-001216 H Al A BUSH KICK SPINLE 1




IR 5% 7 e Drive Pulley

75 5 th AR A TR H= ZVE Mk
No Part No Chinese Description Q ty Remark Price
17 GY6-125-001217 A SPRING KICK STARTER 1
18 GY6-125-001218 FrPRE 4. 5mm PINSPECIAL 4. 5mm 1
19 GY6-125-001219 124 M6 X 14 BOLTED FLANGE M6 X 14 1
20 GY6-125-001220 12 WASHER 12 1
21 GY6-125-001221 HpE 14 WASHER 14 1
29 GY6-125-001222 #HpE 12.5 WASHER 12.5 1
23 GY6-125-001223 FR3R 28mm CIR CLIP 28mm 2
24 GY6-125-001224 £ 28 COLLAR DRIVE FACE 1
25 GY6-125-001225 IERE M12 NUT M12 1
26 GY6-125-001226 BB AT ARM ASSY KICK STARTER 1
oy GY6-125-001227 PEAE M6 X 22 BOLTED FLANGE M6 X 22 1




1&3)) 7 i it Driven Pulley

hies B A& H A FR iy HE ik
No Part No Chinese Description Q ty Remark Price
1 GY6-125-001301 BEEBIIE OUTER CLUTCH 1

2 GY6-125-001302 IRFNHR PLATE COMP DRIVE 1

3 GY6-125-001303 B & AIIR PLATE CLUTCH SIDE 1

4 GY6-125-001304 B AR SPRING CLUTCH 3

5 GY6-125-001305 EORREA WEICH SET CLUTCH 1

6 GY6-125-001306 B AR ERK RUBBER CLUTCH 3

7 GY6-150-001307 K3 B2 iy BELT DIVE 1

8 GY6-125-001308 M RE i B A FACE ASSY DRIVEN 1

9 GY6-125-001309 1M A FACE COMP MOVABLE DRIVEN 1

10 GY6-125-001310 B PIN ROLLER GUIDE 3

11 GY6-125-001311 BT ROLLER GUIDE 3

12 GY6-125-001312 IR 7y i SPRING DRIVEN PACE 1

13 GY6-125-001313 HEER COLLAR SEAL 1

14 GY6-125-001314 =i COLLAR SPRING 1




it L )
Y
T |
. 2, W
b ™ q/r
A&Th 2 i Driven Pulley
FY5 s e &) LR = HE ik
No Part No Chinese Description Q ty Remark Price
15 GY6-125-001315 BERE M12 NUT M12 1
16 GY6-125-001316 $25F M28 NUT M28 1
17 GY6-125-001317 HE 12 WASHER 12 1
18 GY6-125-001318 FRJZ Tmm CIR CLIP 7mm 3
19 GY6-125—001319 it 34X 41X4 SEAL DRIVEN PACE 34X41X4 2
20 GY6-125-001320 0 HUFfR 0-RING PINILN CAP .
21 GY6-125-001321 M) e 2 PULLEY ASSY DRIVEN 1
22 GY6-125-001322 IR sh R 2 45 PLATE ASSY DRIVEN 1
P GY6-125—001323 M) BZ iy Ak FACE COMP DRIVEN 1
24 GY6-125-001324 EE K BEARING MEEDLE 1
25 GY6-125-001325 Hh& 69020 BEARING BALL REDLAL6906U 1
26 GY6-125-001326 AL 28mm CIR CLIP IN 28mm 1




1B & Transmission

F5 #H= AR TR N Fshs Mm%
No Part No Chinese Description Q ty Remark Price
1 GY6-150A-001401 W EE COVER MISSION ASSY 1
= GY6-150A-001402 AR ZH 1 CHANGE WAY AXES ASSY 1
3 GY6-150A-001403 ESLE 8X14 PIN DOWEL 8X 14 2
4 GY6-150A—001404 B 14X24X1 WASHER DRAIN PLUG 14X24X1 1
5 GY6-150A-001405 AR A CHANGE WAY DRUM ASSY 1
6 GY6-150A-001406 WX CHANGE WAY FORK 1
7 GY6-150A-001407 & 6203 BEARING RADLAL BALL 6203 1
8 GY6-150A-001408 P X A CHANGE WAY AXES 1
9 GY6-150A-001409 X 7 %l SHAFT DRIVE 1
10 GY6-150A—001410 B 17X26X2 WASHER DRAIN PLUG 17X 26X 2 1
11 GY6-150A-001411 e E) Sl 2H 1 MIDDLE AXES ASSY 1
12 GY6-150A-001412 & 6202 BEARING RADLAL BALL 6202 1
13 GY6-150A-001413 iy HH e 20 1 SHAFT FINAL ASSY 1
14 GY6-150A—001414 AR R e 2 A CHANGE WAY GEAR ASSY 1
15 GY6-150A-001415 WE 32X52X%7 OIL SEAL 32X52X7 1




F5 i e & H AR = = ik
No Part No Chinese Description Q ty Remark Price
16 GY6-150A-001416 37K 6205RS BEARING RADLAL BALL 6205RS 1
17 GY6-150A-001417 & 6004 BEARING RADLAL BALL 6004 1
18 GY6-150A-001418 JEZ M Tima & BUSH RR CUSHION UNDER BUBBER 1
19 GY6-150A-001419 BEFEM6 X 40 BOLTED FLANGE M6 X 40 2
20 GY6-150A-001420 BZAEM6 X 35 BOLTED FLANGE M6 X 35 10
21 GY6-150A—001421 HE 14X22X5 OIL SEAL 14X22X5 1
22 GY6—-150A—001422 BB I CHANGE WAY SWITCH 1
23 GY6-150A—-001423 BEFEME X 12 BOLTED FLANGE M6 X 12 1
24 GY6-150A—001424 W 14X26X6 OIL SEAL 14X26X6 1
25 GY6-150A—001425 BZFEM6 X 25 BOLTED FLANGE M6 X 25 1
26 GY6-150A—001426 BEFEM6 X 14 BOLTED FLANGE M6 X 14 2
o] GY6-150A-001427 2k e CLAMPER ELECTRICAL WIRE 1
28 GY6-150A—001428 AR CHANGE WAY POLE ASSY 1




iR Crankcase

F5 H#5 h XA B LR = HVE i
No Part No Chinese Description Q ty Remark Price

1 GY6-125—-001501 AR L1 CRANKCASE ASSY R 1

2 GY6-125-001502 IR EBBEAE BUSH ENGINE HANGER RUBBER 2

3 GY6-150A-0015001 |7 iy %h4E 41 ¢ CRANKCASE ASSY L 1

4 GY6-125-001506 JEZZ M 38 F At E BUSH RR CUSHION UNDER BUBBER 1

5 GY6-125-001409 FEpRIE e BOLT SPECLAL 1

6 GY6-125-001410 #E 8 WASHER 8 1

7 GY6-125-001411 W 20X32X6 OIL SEAL 20X32X6 1

8 GY6-125-001520 T BB AL BOLT DRAINPLUG 2

9 GY6-125-001521 HpE 12 WASHER DRAIN PLUG 12 2

10 GY6-150A—001502 ELLER 9.5 GO TO STEEL BALL 9.5 1

11 GY6-150A—001503 JETIERE R GO TO BOLT SPRING 1

12 GY6-150A-001504 JE A7 2 P GO TO BOLT WASHER 1

13 GY6-150A-001505 SE 7 BEFE GO TO BOLT 1




GY6-125-001512

LHEl 19.8X30X5

[0TL SEAL 19.8X30X5

1 4 O,Hm:_mommm

5 7= A& H LR = #iE Bk
No Part No Chinese Description Q ty Remark Price
15 GY6-125-001514 ENTE 8X 14 PIN DOWEL 8X 14 2
16 GY6-125-001508 XL IEM M8X 187. 5 BOLT STUD M8X187.5 2
17 GY6-125-001509 XL B2 M8X 195. 5 BOLT STUD M8X195.5 2
18 GY6-125-001515 B2 M6 X 50 BOLTED FLANGE M6 X 50 2
19 GY6-125-001503 AR 2 A GASKET CRANKCASE 1
20 GY6-150A-001506 & 6204 BEARING RADLAL BALL 6204 1
21 GY6-150A—001507 & 6202 BEARING RADLAL BALL 6202 1
24 GY6-150A—001508 A& 6203 BEARING RADLAL BALL 6203 2
23 GY6-150A-001509 HAE TUBE BREATHER 1
24 GY6-150A-001510 FahaE By GASKET MISSION COVER 1




Cra

% 3 FE

Crankshaft, Piston

5 s h AR AR N HiE Wk
No Part No Chinese Description Q ty Remark Price
1 GY6-125-001601 fh % CRANKSHAFT COMP 1
2 GY6-150-001602 EZEM A RING SET PISTON (STD) 1
3 GY6-150-001603 EE PISTON (STD) 1
4 GY6-150-001604 EZERY PIN PISTON 1
5 GY6-125-001605 [ElEs 25X 14X 4 KEY WOODRUFF 25X 14X 4 1
6 GY6-125-001606 TEEER Sk CLIP PISTON PIN 2
1 —— M __WQIM —
, s —<3 1 oe 285 o= L
ey R = !



TH S Carburetor

Fa = th AR HLEZR B Bk Wi
No Part No Chinese Description Q ty Remark Price
1 GY6-150-001701 A 28 B CARBURETOR ASSY 1

2 GY6-150-001702 HEFEL NEEDLE SET JET 1

3 GY6-125-001703 ZTEMH FLOAT SET 1

4 GY6-125-001704 FTrEEML CHAMBER SE FLOAT 1

5 GY6-125-001705 1B R EE AT B SCREW SET B 1

6 GY6-125-001706 B AT B SCREW SET B 1

7 GY6-125-001707 WEITEMH PLATE SET VALVE 1

8 GY6-125-001708 3 B i R R BY STARTER ASSY AUTO 1

9 GY6-125-001709 FH AU B 2 14 VALVE SET AIR CUT 1

10 GY6-125-001710 WA R gE R SPRING COMP RESION COIL 1

11 GY6-125-001711 T Al AL SLIR4TST5 X 12 [SCREW PAN ST5X 12 :

12 GY6-125-001712 EHBEH GASKET SET A 1

13 GY6-125-001713 T35 TOP COVER 1

14 GY6-125-001714 US4 PISTON COMP VACUAM 2




15 GY6-150-001715 VIR [VATVE COMP RESSION COIL 1
|
|
aES Carburetor
B He D& HILAR gy #E g
No Part No Chinese Description Q ty Remark Price
16 GY6-150-001716 W HOLDER NEEDLE JET 1
17 GY6-125-001717 [fl 2 BINDER 1
18 GY6-125-001718 VT IR 5 CAP HOLDER 1
19 GY6-125-001719 BRE TUBE 1
20 GY6-125-001720 A RER SLIZ4T ST4X8 |SCREW PAN ST4X8 2
21 GY6-125-001721 + AR SLIZ4T ST4X 4 [SCREW PAN ST4X 4 4
22 GY6-125-001722 i BB IE%T ST4X8 SCREW PAN WASHER ST4X 4 2
23 GY6-125-001723 i B BRET ST4X 10 SCREW PAN WASHER ST4X 10 7
24 GY6-125-001724 iy B URET STEX 12 SCREW PAN WASHER ST4X 12 2
25 GY6-125-001725 w3k (D7) CLIP TUBE (D7) 2
26 GY6-125-001726 B3I (D]) CLIP TUBE (D8) 2
27 GY6-125-001727 B TUBE 1
28 GY6-125-001728 B TUBE 1
29 GY6-150-001729 T JET 1




